J-2D

AA D E '_TA o 37-255 413-93-651-5004

6” MOTORIZED JOINTER Dated 11-23-84

) ?/(\25,26,2?

24 (2)




REPLACEMENT PARTS

REF.
NO. PART NO. DESCRIPTION
1 413-93-043-0002 Fence
2- 901-11-010-2353 1/4-20 x 3/4" Sq Hd Bolt
3 ' 904-01-010-1614 1/4" Flat Washer -
4 902-01-120-1034 1/4-20" Hex Nut
5 901-04-121-3615 #8-32 x 1/2" Nylok Headless Set Screw N/
6 413-93-014-0010 Swivel Bracket
7 1231559 5/16 x 1 3/4" Modify Carr Bolt
8 413-93-629-0003 Swivel Slide, Incl:
9 905-01-010-2729 3/16 x 1/2" Roll Pin
10 422-01-088-0002 Stop Link
11 1231637 5/16" Push Nut
12 413-93-014-0008 Slide Bracket
13 904-01-010-1620 5/16" Flat Washer
14 413-93-327-0001 Clamp Assy
15 413-93-089-0004 Fence Support
16 1231567 Knob
17 901-11-020-0830 5/16-18 x 1 1/4" Carr Bolt
18 904-01-010-1620 5/16" Flat Washer
19 418-06-004-0001 Lock Bar
20 37-659 Set of Three (3) Knives
21 901-09-070-6120 Special Screw
* 37-258 Cutterhead Assy, Const of:
22 413-94-357-0002 Cutterhead, Incl:
23 920-04-010-5355 Bearing
24 418-03-060-0003  Holder
25 1231622 2" 0D, 9/16" Bore, Cutterhead Pulley, Incl:
26 901-04-150-0206 5/16-18 x 5/16" Hex Soc Set Screw
27 927-03-010-2666 Key
28 413-93-629-0005 Swing Guard Assy, Incl:
29 418-06-754-0001 Warning Decal
30 413-93-091-0001 Front Table
31 901-06-450-2254 #8 x 3/8" Rd Hd Drive Screw
32 928-02-161-3399 Spring
33 413-93-108-0003 Motor Plate Rod
34 901-03-010-0758 5/16-18 x 2" Soc Hd Cap Screw
35 901-01-060-0648 3/8-16 x 1 1/4" Hex Hd Cap Screw
36 904-02-020-1704 3/8" Lockwasher
37 1231635 Spring
38 413-93-108-0002 Rod
39 413-93-067-0002 Lever
40 1231566 Elevation Screw
] 1231609 Lock Knob
42 1231624 Elevation Knob
43 901-04-150-1112 3/8-16 x 1/2" Soc Set Screw
44 1231612 Depth Scale
45 901-06-121-7383 #10-24 x 3/8" Rd Hd S/T Screw N
46 413-93-005-0001 Base
47 1231575 5/16-18 x 1" Long Lok Hex Hd Cap Screw
48 904-01-010-1620 5/16" Flat Washer
49 1231661 Shim Washer
50 413-93-054-0002 Belt Guard
51 413-93-091-0002 Rear Table
52 901-02-120-7528 1/4-20 x 1/2" Truss Hd Mach Screw
53 41-023 2 1/2" oD, 5/8" Bore Pulley, Incl:
54 901-04-150-0206 5/16-18 x 5/16" Hex Soc Set Screw
55 927-03-010-2666 Key
56 1231516 Rubber Washer
57 438-02-314-0982 Rotor/Stator Assy
58 413-93-372-0001 Motor Plate, Incl:
59 413-93-016-0001 Bumper
60 1231279 1/4-20 x 3/4" Hex Hd Screw w/Lockwasher
61 902-02-010-1315 1/4-20 Sq Nut
62 901-06-121-7383 #10-24 x 3/8" Rd Hd S/T Screw
63 904-03-030-1795 #10 Lockwasher
64 1087714 Ground Wire Assy
65 429-01-302-0153 Power Cord Assy
66 429-01-004-0109 Bushing
67 904-07-010-5571 Fiber Washer
68 1231642 Cable Clip
69 438-01-017-0194 Switch Circuit Breaker
70 438-01-015-0032 Start Relay
7 1231545 Jumper Wire
72 429-01-004-0108 Capacitor Clamp
73 1225324 Capacitor
74 429-01-007-0105 Wire Joint
75 49-271 25 1/8" 0C V-Belt
* 37-259 Stand Assy, Const of:
76 901-01-060-0602 5/16-18 x 1 1/4" Hex Hd Cap Screw
77 904-01-010-1605 5/16" Flat Washer
78 427-99-066-0035 Leg
79 427-99-014-0041 Bracket 1 x 2 5/8 x 24 3/4"
80 427-99-048-0001 Foot
81 427-99-014-0042 Bracket 1 x 2 5/8 x 29 3/4"
82 427-99-014-0020 Bracket 1 x 2 5/8 x 14 3/4"
83 427-99-014-0032 Bracket 1 x 2 5/8 x 9 3/4"
84 427-99-014-0044 Bracket 1 x 2 5/8 x 24 3/4" w/Cut Out
85 901-11-020-0834 5/16-18 x 3/4" Carr Bolt
86 904-01-010-1620 5/16" Flat Washer N
87 902-01-010-1300 5/16-18" Hex Nut

88 413-93-054-0005
89 901-06-121-7383
90 37-108
91 955-03-010-0003
92 955-03-010-0010
93 37-522

Puliey Guard

#10-24 x 3/8" Rd Hd S/T Screw
Push Block Set of Two (2}
3/16" Allen Wrench

1/4" Allen Wrench

Wrench

* Not Shown Assembled 11186



